

STATS - EkoRok PSI Compression Test

FORM CTR-1

CENTRAL PRE-MIX CONCRETE PRODUCTS CO.

COMPRESSION TEST REPORT

16310 East Marietta Spokane, Washington 99216 (509)926-8235

Report Date: 4/21/2015

Project: Eko Rok Ceramic Cement

Contractor: Ceramic Cement Corporation (C3)

Location of Placement:

Type of Placement: 2x4 Cylinders

Mix #: Ceramic Cement Batch #1

Required Strength: 5000 @ 3Hours 7000 1 Day
8500 @ 7 Days

Cement Brand:

Admixture:

Cement Type:

Plant: Marietta

Cast Made By: Ray

Sand:

Pass 200 Screen:

Water Added: 13%

Flow:

Unit Weight 140

Slump:

CYLINDER #	AGE DAYS	DATE RECEIVED	DATE TESTED	CYLINDER WEIGHT	TOTAL LOAD	UNIT LOAD P.S.I.
201	3hr	3/24	3/24	1.09	16900	6480
202	3hr	3/24	3/24	1.09	17570	6750
203	1	3/24	3/25	1.09	20220	7760
204	1	3/24	3/25	1.09	21480	8240
205	7	3/24	3/31	1.09	25550	9810
206	7	3/24	3/31	1.09	25880	9930
207	28	3/24	4/21	1.09	34300	13160
208	28	3/24	4/21	1.09	34270	13140

REMARKS: This was a sample from batch #1 MFD 2/24/2015

SIGNED:

Ray Foehringer

Ray Foehringer

TITLE:

Q.C. Technician

